DF50SSTZ4 B 3 B}

DF50SST PARTSLIST

FOREWORD

When you are going to order parts you may take this booklet as reference but
any differences please take the reality on vehicle as standard.

To find out the name, Item code or fitment you may check in the illustration
with the size and appearance .Then with the no. in the illustration you will find

out the name, item code and quantity.

There will no notice to you ahead of any change of the information in this
booklet.

D
p=i




EN ) (Power Mechanism)

s

4

2

10

1

FF H = 3 #& R X X A HE B
No. Code name Chinese Description Q'ty $
1 01010055 KL (50CC) Engine 1
2 01030002 e #s (PD20J) Carbureter 1
3 06020003 50TK i3 ZE 28 g e Rubber for Engine Hanger 1
4 02011023 SIPAGIES Engine Hanger 1
5 02011020 BN 1R Engine connection Board 1
6 02011013 ERP Y] Rear Fork (right) 1
7 190045 U PEC Filter Element 1
8 01040002 IR Air Filter 1
9 02011012 IER s Rear Fork (Left) 1
10 02010040 M 2244 5773, bmm Engine Hanger Bushing L: 73.5mm| 1

D
p=i




A/BE R X A/B Cover assembly

5o |

Y

\ |
6 4R = 12
1
3
4
=
6= 2
Q, Al 8 A
&K 5/&

FF H = 3 #& R XX & W= BN

NO. Code name Chinese Description 0'ty $
1 139200001 AE Cover A 1
2 | 139200002 B Cover B 1
3 139200003 K = Fan cover 1
4 139200004 g agic Ring 1
5 139030011 7N FRVE 2 TH R AEM6 X 12 Hexagon bolt M6X 12 2
6 139190014 7N FH1E 25 TH E AR M6 X 25 Hexagon bolt M6 X 25 2
7 139190013 D6 Clip® 6 2
8 139200005 2%l Lock cord 1
9 139010011 H BZ4TST4. 8 X 16 Self tapping screw ST4.8X 2
10 | 139200006 F I H24TST3. 8 X 16 Self tapping screw ST3.8X | 2
11 | 139200007 IHAELK Clip 1
12 139200008 VR 28 o Chain modulator cover 1
13 139200009 W BB 3 S Plug of fan cover 1

&




SEIkE S Cylinder head cover assembly

FF H = o3 &R B X B H=E B9
NO. Code name Chinese Description 0ty $
1 139210001 7N FATE 2L THMEFEM6 X 40 Hexagon bolt M6X40 2
2 139210002 Ak EE (FLLAMD Cylinder head cover 1
3 139210003 i 3k 508 Sk Snorkel fitting cylinder 1
4 139210004 0TSk 55 25 ) 8 Gasket, cylinder head cover | 1
5) 139210005 HSEBCER A Ventilate plate washer 1
6 139210006 THAJER Ventilate plate 1
7 139210007 H 24T ST3. 8 X8 Self tapping screw ST3.8X8 | 4
8 139210008 H=k TR IEAE Valve in pipe 1
9 139210009 KF Clip 1
10 | 139210010 KF Clip 1
11 139210011 AEELE (CIRANSD) B Cylinder head cover 1

H




SELkE

t— Cylinder head assembly 1

0 0 W wm e
1'8 25 24 16 17 23 21 28 19.11/

FF H = X F R B X Z R HE B
NO. Code name Chinese Description Q'ty $
1 139220001 7N AV L R RN T Hexagon nut M7 4
2 139220002 FHRAPTX14 Washer ®7X14 4
3 139220003 TR JRE Retainer, valve rocker 1
4 139220004 SARE: Arm, Valve rocker 2
5 139220005 AT RAT Screw, lappet adjusting 2
6 139220006 B IR RS Lock nut 2
7 139220007 BEAR TR In valve rocker axis 1
8 139220008 HER T TR 4l Out valve rocker axis 1
9 139220009 Y b Camshaft 1
10 | 139220010 EAR P 8X 14 pin® 8X 14 2
11 | 139220011 7N FA72 22 TH B2 M6 X 85 Hexagon screw M6 X85 2
12 | 139220012 b Tt Heat insulation plate 1
13 139220013 o PRl £ Mat of heat insulation 1
14 |2.20.01.12. 13001 A3k Cylinder head 1
15 | 139220015 A Exit valve 1
16 | 139220016 AR Valve spring big 2
17 139220017 AT/ Valve spring small 2
18 | 139220018 I8k Cotter, valve 4
19 | 139220019 AT TR R FF AR Spring holding 1
20 | 139220020 AT In valve 1
21 | 139220021 HRTSE In valve leader 1
22 139220022 HRT 1S Out valve leader 1
A 12.20.01.11.99001 Sk M (RN Cylinder head assembly 1
B 139000001 (Y 0 i A K Camshaft seat assembly 1

Yarind

G

5 1

I~




SEIkEK = Cylinder head assembly 2

18 25 24 16 17 23
F = B XX E R H X B HE BN
NO. Code name Chinese Description Q'ty $
23 | 139220023 ANRiE) 0il seals 2
24 | 139220024 P Washer 2
25 139220025 SURE:S 3 Retainer, valve spring 2
26 139220026 KL BEFEME X 32 Bolt stud M6X32 2
27 139220027 XL BEFEM6 X 65 Bolt stud M6X65 2
28 139220028 SITSFFOFEIE Valve leader o- ring 2
29 | 1.20.01. 12. 15000 AT Sk H Cylinder head washer 1
30 | 139220010 B TORFR A In valve holding 1
31 139220030 KAvZE Spark plug 1

&

=l




Bhil, SELEBL Crankshaft, Cylinder assembly

1 —™ .
21— 0 F

— (P99 Y

16 16 16

FF H = b X &R XX & W= B4
NO. Code name Chinese Description Q'ty [¥
1 | 1.20.02.12.03000 A ELAR Cylinder 1
2 139230002 AL (48 Gasket, cylinder 1
3 139230003 BRI LD Chain adjuster 1
4 139230004 BER IR AR Chain adjuster washer 1
5 139220010 ENEHP 8X 14 Pin ®8X14 2
6 | 139230005 SR Adjuster spring 1
7 139230006 R O[] g MR R Nut of adjuster spring 1
8 139230007 Ji] i WE ) 3 P Washer of nut 1
9 139230008 | /SAVEZETHIMEMEX 1 8 Hexagon M6X 18 2
10 | 139230009 S Guider 1
11 | 1.20.10. 12. 03000 THIEA Stopcock pin 1
12 | 1.20.10. 12. 01000 2 Stopcock 1
13 | 139230012 K Clip 2
14

15

16

17 | 139230016 e 41L& Crankshaft comp. 1
18 | 139230017 1E I B 2% Cam chain 1
19 | 139230018 K AT Cam chain tensioner 1
20 139230019 o AT [ i WE A Cam chain tensioner bolt 1
21 | 139230020 OB 15.2X 1.5 0 —ring® 15.2X1.5 1
A | 1.20.10.12.02000 HENAE Piston ring combination 1
B 147000007 |80CCYEZE Bk Cirdd . $41ED 80CC Piston assembly 1

w1




EiBEER Left cover assembly

19
16
FF H = o3 &R B X B H=E B9
NO. Code name Chinese Description Q'ty $
1 | 139240001-1 AL Ok Left cover 1
2 139240002 FIHC B AT 2H. Kick start lever assy 1
3 139010004 7N FH1E 25 TH E AR M6 X 20 Hexagon bolt M6X 20 1
4 | 139240003 7N FAE 25 TH B FEM6 X 35 Hexagon bolt M6X 35 8
5 139240004 24 Clip 1
6 139240005 B il 24 P Starting axis washer 1
7 | 139240006 AR Clip 1
8 | 1392400071 fidmE s k) Washer of left cover 1
8 139240007 Uk Y, Washer of left cover 1
9 139220010 ENHO8X 14 Pin, dowel® 8X14 2
10 139240008 [VIIETIN- Starter spring 1
11 | 139240009 e Ldle gear 1
12 139240010 [P RN Starting gear 1
13 | 139240011 By e S5 Attrition spring 1
14 | 139240012 AT S Sector gear bushing 1
15 | 139240013 i Vent pipe 1
16 139240014 H X I24TST3. 8 X 16 Self-tapping screw ST3.8X 1
17 | 139240015 Bk PE P 35 Plastic washer® 35 1

&

=l




IXZH%E Driving Wheel

F = B XX E R H X B HE BN
NO. Code name Chinese Description Q'ty $
1 | 1.20.22.10.02002 iy 729 17.7 30 Strap 729 17.7 30 1
2 139250002 N L EREML2 Hexagon nut M12 1
3 139250003 D 12 X020 Washer® 12X 20 1
A ]1.20.21.12.01000 FBhE R K Driving wheel assembly 1
4 139250004 FEEC R Driver shoe 1
5 139250005 F B0 R Initiative strap fan plate 1
6 | 139250006 Fahviie st Initiative gear plate 1
7 | 139250007 T EP 20X38 Driver bushing® 20X 38 1
8 139250008 NESNIEAW e Ry Glide drive plate 1
9 | 139250009 WINET roller 6
10 | 139250010 RHEAR Brae board 1
11 139250011 RS GRS Side parts of brae board 3

&




M4 2k Driven Wheel assembly

;1

FF H = b X &R XX & W= B4
NO. Code name Chinese Description Q'ty $
1 139020020 7N AV L THEREM10 Hexagon nut M10 1

2 | 139260001 INFIERIM27 X 1. 0 Hexagon nut M27x1.0 1

3 139260002 HEwINE Clutch wrap 1

4 139260003 M B e 20 Gear, countershaft assy 1

5 | 139260004 & 5% Spring 1

6 139260005 [ 55 Ji Spring base 1

7 139260006 BN B e A Driven strap turntable 1

A 139000003 MBS D, Driven wheel assembly 1

010 7




BEIEH Start Motor

LEZ

zll 8
\ —6

>

FF H = 3 #& R XX & HE B2
NO. Code name Chinese Description Q'ty $

1 139270001 Foah AL Motor unit, starter 1

2 139270002 iA] O-ring 1

3 139270003 L lead 1

4 | 139010004 7N FATE 2L THEFEM6 X 20 Hexagon bolt M6X 20 2

5 | 139270004 A SLARETM5 X 8 Cross bolt M5X8 1

6 139020012 R O 5 Spring washer® 5 1

7 139270005 LA Clutch 1

8 139270006 FED 12X9 Bushing® 12X 9 1

011 01




TR Magneto

2— 11ty ]

6—1 L6

A

FF H = b X &R XX & HE B4
NO. Code name Chinese Description Q'ty $
1 139280001 AH R Cooling fan 1

2 139280002 7N FHIE 25 TH B AEM6 X 18 Hexagon bolt M6X18 4

3 139020020 7N AV L THEREM10 Hexagon nut M10 1

4 | 139280003 WL O\RAZHD Magnetism crock 1

5 139280004 Bl O\FAZH) Winding assy 1

6 139010004 7N FH1E 25 TH E AR M6 X 20 Hexagon bolt M6X 20 1

7 139280005 7N A S IZAEM5 X 12 Bolt M5x12 2

8 | 139020012 HERE DS Spring washer 2

A 139280000 | ®EHEMLE L O\RAZH) Magnetor assemble 1

%012 7




LHiEFEE R. Crank case cover assy

9 3
o

10

10

10

12 9

9

FF H = b 3 &R XX & HE B4
NO. Code name Chinese Description Q'ty $
1 139290001 A AE Cover L crankcase 1
2 139220010 EAR P 8X 14 Pin, Dowel® 8X 14 2
3 139290002 PR R Gauge, oil level 1
4 | 139290003 OJLPE D 18X 3 O-ring® 18X 3 1
5 139290004 JEIH M 75 Fuel strainer cover 1
6 | 139290005 OJZPEl D 30X 3 0 - ring®30X3 1
7 139290006 VEE VH XX e S Fuel strainer spring 1
8 139290007 JETH Y Fuel strainer 1
9 139290008 7N FA72 22 TH E M6 X 85 Hexagon bolt M6X85 4
10 | 139290009 | 7NAIEZHIMEFEMG X 100 Hexagon bolt M6X 100 4
11 | 139290010 30X 5 X 14 0il seals 30X5X14 1
12 139290011 A A T Right crankcase gasket 1

013 T




#L;AZE 0il Pump

Q2

=5

L=

10_ |
o 4W

17

1 A
3
— 1

FF H = o3 &R B X B H=E B9
NO. Code name Chinese Description 0ty $
1 139300001 NI ZE IR sh4e Pump drive wheel 1

2 139160004 VAY;: R 53 Hexagon nut M6 1

3 | 139010004 7N FA VA THNEFEM6 X 20 Hexagon bolt M6X 20 2

4 139190014 7N FH7 22 TH B ARM6 X 25 Hexagon bolt M6X25 1

5 139300002 TP 8X 11 Pin, Dowel® 8X11 1

6 | 139300003 O PEl P 10 O-ring® 10 2

7 | 139300005 Rl AL L IEETMA X 10 Cross bolt M4 X 10 3

8 139300006 WLIH AR E AL 8 0il pump pin 1

9 139300007 DIRESS A 0il pump cover 1

10 | 139300008 GIRTHERRES Body, oil pump 1

11 139300009 N ¥ T Rotor, oil pump inner 1

12 | 139300010 HERR 0il pump axis 1

13 | 139300011 AT Rotor, oil pump outer 1

A 139000004 IRGERS SY 5 0il Pump assembly 1

514 0T

~N




L HEHFH R. Crank case

FF H = b X &R XX & HE =Rl
NO. Code name Chinese Description Q'ty $
1 139310001 A i b AR A Right crank case 1
2 139310002 | RN FHEEAFED 10X22 | Bushing of engine suspend 1
3 139220010 EN D 8X 14 Pin, Dowel® 8X 14 2
4 | 139310003 7N FA R 2 TH B FEM6 X 45 Hexagon bolt M6 X 45 1
5 139310004 X BEFEMT X 168 Bolt, Stud M7X168 2
6 139310005 A B A Washer of right crank case 1
7 139310006 RHEHIED 14 X 25 Bush® 14 X 25 1

015 7




SENZE Gear chamber and cover

1:‘5

19

FF H = o3 &R B X B H=E B9

NO. Code name Chinese Description Q'ty $
1 139150004 7N FH1E 25 TH B AR MS X 35 Hexagon bolt M8X35 5
2 139320001 7N FAVE 2 TH M2 AEMS X 40 Hexagon bolt M8X40 2
3 139320002 7N FHIE S TH MR AEMS X 12 Hexagon bolt M8X12 2
4 139320003 i) Paper washer 9
5 139320004 W= Gear room cover 1
6 139320005 ENAHP 10X 20 Pin, dowel @ 10X20 2
7 139320006 WS = g 4Lk Gear room cover paper 1
8 139320007 el axis 1
9 139320008 LI Gear 1
10 | 139320009 FIE layshaft assy 1
11 | 139320010 Bl A ZH B 12X 20 Layshaft washer12X20 1
12 | 139320011 AR Clip spring 1
13 | 139320012 s 4 iy 0il seals 1
14 | 139320013 HhK 6004 Gearing 6004 1
15 | 139320014 HhK6201 Gearing 6201 2
16 | 139320015 N L LR RE (B ) Hexagon nut 1
17 | 139320016 I ZEFHROE L8 Brake shoe pin 1
18 | 139320017 O Eld8X1.5 O-ring®8X1.5 1
19 | 139320018 i N Input axis 1
20 | 139320019 h 7K 6203 Gearing 6203 1

016 T




ZrBh%h#E L. Crank case

1

FF H = b X &R XX & H=E B4
NO. Code name Chinese Description Q'ty [¥
1 139330001 XL MEAEMT X 176 Bolt, Stud M7X176 2

2 | 139330002-1 At FEAR Ok Left crank case(longer) 1

3 139330004 L FBEFEM12 X 15 BoltM12X 15 1

4 139330005 | HHIZEHE AP 12X18.5 | Washer of boltd 12X 18.5 1

5 139330006 9. 8X 30X 5 0il seals 19.8X30X5 1

6 | 139330007 ME17X30X6 0il sealsl7X30X6 1

7 139310006 HEFED 14X 25 Gearing of center stand® 14| 1

8 | 139320014 #6201 Gearing 6201 1

9 | 139320019 4K 6203 GearingG6203 1

10 | 139330008 | JEMHEZ PP 8X20 | Buffer of absorber ®8X20 | 1

11 | 139310002 | KFWWLFZEATED 10X22 | Bushing of engine hanger 1

12 | 139330009 RAE M8 X 51 Center stand spring pin 1

31T 0T




HSE Inlet pipe

FF H = o3 &R B X B H=E B9
NO. Code name Chinese Description 0ty $
1 139140003 P 40 Clip® 40 1

2 139170002 AR Air tube 1

3 139070006 7N AL S THNE REM6 Hexagon nut M6 2

4 139170005 R LB M4 X 25 Bolt M4 X 25 1

5 139170006 FRAEP4X10 Washer® 4 X 10 1

6 139170003 HSEO Ring 1

A | 139170002 A B Inlet pipe assembly 1

018 W




Z %8 (Frame)

/
10
FF H = &R B X B W= 27
NO Code name Chinese Description Q'ty $
1 02011021 S B S 4R Headlight Fairing Stay 1
2 12030046 320- 225 #E 7= - 7K Bearing 320-22 1
3 | 0201-50SST gl Frame 1
4 02011017 U S 0 =2 B A Right Footrest (Front) 1
5 02011163 aFA 1
6 02011022 Ak AT B Seat Frame 1
7 07020061 PR R Spring for Main stand 1
8 02010424 B CA250 Main Stand CA250 1
9 02011016 I e I S 28 Left Footrest (Front) 1
10 | 02011162 JaPF 1
11 02050034 Ha [ CED Left Foot Peg 2
12 | 02050035 T A Right Foot Peg 2
13 | 12030047 32023 B HEVR 1 il 7k Bearing 320-23 1
14 | 02011030 AR Brake Pedal 1
15 | 07020095 JEN R 4 3 Brake Pedal Spring 1

019 W




¥EAG. BIBERYS Front Fork

FF H = 3 #& R XX & W= B2
NO. Code name Chinese Description Q'ty $
1 02030203 IR Upper Coonection Plate 1

2 02030204 NEAR Lower Connection Plate 1

3 02030202 FHE [ E B A Handle Bar lock (right) 1

4 02030200 FE Handle Bar 2

5 10010077 AR Right Switch Assy (Right) 1

6 10020056 HIEE Throttle Handle Grip 1

7 02030201 T[] A Handle Bar lock (left) 1

8 10010076 K HEH R Left Switch Assy 1

9 10020055 AinE Left Handle Grip 1

10 | 07010101 HIR = 4 Front Shock (right) 1

11 07010100 A= A Front Shock (Left) 1

12 09050002 (|, Bt A Round Reflector (Orange) 2

13 02011025 BVt 224 Front fender Bracket (right) 1

14 02011024 BIVRMR S50 A Front fender Bracket (Leftt) 1

15 02030205 palGILER Handlebar Riser 1

5020 1T




JHAEEE Muffler

FF H = &R B X B H= B9
NO. Code name Chinese Description 0ty $
1 BEAEMSx 1. 25%25 Hex Flange Bolt M8x1.25x25 2
2 190408 o 4 Muffler Clamp 2
3 190406 | fiEfic s Silica Washer Sheet 2
4 01050045 |VHAHE#s (A4 Muffler 1
5 190407 | RS ETE B Muffler Gasket 1
6 B2 F£8%16 Hex Flange Bolt M8X1.25X16 3
7 01050052 | /A 2R AIE Exhaust Pipe 1
8 01990024 | £ 3 Exhaust Pipe Gasket 1
9 i L URIE 632 HEX CAP Nut, M6X1.0 2

021 0




shFE. JFRUE Fuel Tank, Rear Shock

*T

e —CX

F H = B XX #& R R XL FH R = BN
NO Code name Chinese Description 0ty $
1 01990040 TIRANREE Secondary Air injection Device 1
2 02010351 | —RAMS IR & F Air Injection Fixture 1
3 02011028 | ZEMHM A Body Mesh (right) 1
4 02011029 FEHR 25 FO AR Fixture plate for Battery Cover| 2
5 05030036  |VHFH Fuel Tank 1
6 06020013 | JhAEZEm . CGiFdtE) Fuel Tank Plate 4
7 02011027 | ZEAHM /c Body Mesh (Left) 1
8 07010099 |/FI=E Rear Shock Absorber 1

5022 0T




B4 Front Tire

l 12
FF H = o3 &R B X B H=E B9
NO Code name Chinese Description 0ty $
1 06010014 |%/#130/60-13 Tire (130/60-13) 1
2 02040024  |Hi%CEL Front Rim 1
3 190015 ITHE Valve Stem 1
4 Gear Drive Ring Speedmeter 1
5 Seal, 40X50X5 1
6 Seal, 23X37X7 1
7 12030050 | %7K Bearing, 6301 2
8 RES Spacer 20X13x20 1
9 IEE Front Tire Axle M12X1.25X250| 1
10 e HEX Nut M12X1.25 1
11 Pt Speed Hub 1
12 10040015 B2 A5 Phillips Screw 1
13 10040055 | 7L fkas Speed Sensor 1

23 W




5% Rear Tire

FF H = o3 &R B X B = B9
NO Code name Chinese Description Q'ty [¥ $
1 08020202 Ua) FAIZ Rear Brake Cable 1

2 04030002 CJTORZERmEEL (110) Brake Shoe 1

3 L Spring Kit 2

4 06010014 ¥ H6130/60-13 Wheel (130/60-13) 1 | A

5 02040002 Jakt# Rear Tire 1

6 190015 T Valve Stem 1 | M

5024 T




BER] Disc Brake ASSY

FF H = o3 &R B X B H=E B9
NO Code name Chinese Description 0ty $
A 04010067 | ik Uk Front Disc Brake ASSY 1
1 S-S AERZETMAX. 7X10  [Phillips Screw M4X. 7X10 1
2 190191 A AR5 Upper Pump 1
3 S FIEFE, M5X. 8X23 HEX Shoulder Bolt M5X. 8X23 1
4 190193 I A AT CEAL D Front Brake Lever 1
5 7N AR BE, M5X. 8 HEX Nut M5X. 8 1
6 BZFEM10X1. 25X22 Bolt M10X1.25X22 1
7 HJE] Washer 1
8 JEHR Master Cylinder Clamp 1
9 INFAVE MRS, M6X1. 0X20  |Hex Flange Bolt M6X1. 0X20 1
10 S A FEIEAT MAX. 7X7  |Screw M4AX. 7X7 1
11 190043 |75 OUB) AIHFXK (f)  Microswitch 1
12 il B H R 1
13 190411 Eikalbplk=g Front Brake Hose 1
14 INFIVEZIE R M6X1. 0X12  |Hex Flange Bolt M6X1.0X12 1
15 12990030 | AR 2k ke Brake Hose Retainer 3
16 190192 | FE G Front Caliper Bracket 1
17 by Caliper Bracket 1
18 INFIVE LB M8X1. 25X25 Hex Flange Bolt M8X1.25X25 1
19 190041 BIRZE Front Brake Pad 1
20 G2, M8X1. 25X25 Shoulder Bolt M8XI.25X25 1
21 04020037  |EiAEEE Front Brake Disc 1

55 25 1T




W3R, B4, i Speedmeter,Wire harness, Lock

5

F H = I B XA M = B
NO Code name Chinese Description Q'ty $
1 08020191 b TES Throttle Cable 1
2 10050060 INE3 Speedmeter 1
3 02011026 Nesx: Speedmeter Bracket 1
4 10080039 = Switch Lock 1
5 08010073 HE 20 2k Wire Harness 1
6 10010035 AZETT R Brake Switch 1
7 07020007 TR Brake Switch Spring 1

026 T




¥TE Lights

FF H = o3 &R B X B = B9
NO Code name Chinese Description 0ty $
1 09020110  |FI A2 ¥ 14T Front Turn light (Left) 1
2 09020111 |HIAFEWIAT Front Turn light (Right) 1
3 09010051 | KT/ Head Light (Left) 1
4 09010052 | K4T4 Head Light (Right) 1
5 09020112 | Ja ¥ mILT Rear Turn light (Left) 1
6 09020113  |JeAafEmT Rear Turn light (Right) 1
7 09030050 |JERE/T Tail Light 1
8 09030052  |fHHEAT Licence plate Light 1
9 00608015 | 12V5WAT Bulb 12V5W 1
10 | 09010056 |12V18/18W/T¥fL Bulb 12V 18/18W 2

5027 0




7B =1 Body Covering

: .H
15

FF H = &R B X B = 27
NO Code name Chinese Description 0ty $
1 03030592 | MR ILAMIAR A2 Fuel Tank Guard (Left) 1
2 03030593 |y AE LR A Fuel Tank Guard (Right) 1
3 03030590 |l /2 Body Guard (Left) 1
4 03030591 | A Body Guard (Right) 1
5 03030594  |Jaieik Rear Fender 1
6 03030600 |J&EME Red Decorating for Headlight| 1
7 03030597 | FMER/E Bottom Mesh Guard (Left) 1
8 03030598 | FMEF Bottom Mesh Guard (Right) 1
9 03030595 | F & Up Mesh Guard (Left) 1
10 | 03030596 | EMEA Up Mesh Guard (Right) 1
11 03010389 |EJT 5% Tail Light Cover 1
12 | 03030599  |#4XIKIE Windshield 1
13 03030589 |HiHh & Battery Tank 1
14 | 03030493 |HEMbEE Battery Tank Cover 1
15 | 03030002 | JEEP4YRRR (532 40) Rear Wheel Fender 1
16 02011014 |5y & f Rear Wheel Fender Plate 1
17 09050001 |6 H (5—-41) Square Reflector (Red) 1
18 | 03030422 G300/ = G300 Net Cover 1
19 03030311 | TEHE& Tools Box 1

¥ 28 T




BE1H2 Body Covering 2

—~y

._
|

b

F H = I B XA M =
NO Code name Chinese Description Q'ty
1 03010379 |3LE& Headlight Fairing 1
2 03010375  |RiVEHR Front Fender 1
3 03010380  |yHFE T4k Fuel Tank Cover 1
4 03010382 |48 E s Front Fuel Tank Cover 1
5 03010376 |J5 )& F1AA Up Tail Body 1
6 03010387 |5 & _F14B Bottom Tail Body 1
7 03010388 | HifE N4AB Bottom Seat Fairing 1
8 03010381 | gHijJ#& _FA4AA Up Seat Fairing 1
9 03010383 |k I AG IR A Headlight Side Fairing (Left) | 1
10 03010384 |3k B % itk A Headlight Side Fairing (Left) 1
11 | 03010385  |#Hftk /e Body Fairing (Left) 1
12 03010386 |1t A Body Fairing (Right) 1
13 | 03010377 | KA A Bottom Fairing (Left) 1
14 03010378 Rtk A Bottom Fairing (Right) 1

5029 0




&, FER Seat, Mirrors

12

»{l

‘9

2

R~

1 2
4
[ /
/'__‘\/
: ' » ' 10
11

F H = D ® X E W HE BN
NO Code name Chinese Description Q'ty [¥ $
1 05010050 |ALF)5 Passenger Seat 1

2 05010049 | Ak HpT Driver Seat 1

3 06990001 | ~ZidiEss Secondary Fuel Filter 1

4 12010010 |[4N22£T6 Iron Clamp 2

5 10060001  |JHAE o= Pet Cock 1

6 09060021 | J5#i4E Rear View Mirror 1

7 06030001 | LA 4%T Gas Pipe 4%7 45cm

8 06030002 |75 H1%4. 5/8.5 Fuel Pipe 4.5/8.5 65cm

9 12010007 |y J28. 5 Fuel Pipe Clamp 8.5 8

10 | 06020045 |55 K% i P Rubber ring 1

11 06020018 | TR FE Rubber Fastener 3

030 T




2%, il Electrical components

6
/\\—4 8 .ai
7 i

@

—
'y

F H = I B XA M HE B
NO Code name Chinese Description Q'ty $
1 10990001 iﬁ%ﬁ\ Battery Bolts 1
2 H1 Y TX7A-BS Battery (YTX7A-BS) 1
3 01020018  |F&ymae Regulator 1
4 01020011  |[A 28 Flasher (Turn signal relay) 1
5 10070001 | mffm\ Horn 1
6 01020021  |4kHi 8% Relay 1
7 01020022 |& LA Ingition Coli 1
8 01020016 | f5 k2% CDI 1
9 06990062  |HEIRFLTY Battery fastener Pad 1

5031 0T




BEZET E Tools Kit

O

1 5 _ \ )
// / : ,,/' \ ‘
|,/
FF H = &R B X B H= B9
NO. Code name Chinese Description 0ty $
A ERE =N Tools 1
1 16010005 |12-14H 0T Open Spanner (12-14) 1
2 16010004 |8-10JF ¥ TF Open Spanner (8-10) 1
3 16010006 | XS24z 7] Dual-Purpose Screwdriver 1
4 16010007 |‘kALZEETES=16 Spark Plug Box Spanner (S=16) 1
5 16010002  |6mmN 7S AT Socket Head Screw Wrench (6mm) | 1
6 16010001  |5mmN /NIRRT Socket Head Screw Wrench (5mm) | 1
7 16010116  |[4mmN /NFATRTF Socket Head Screw Wrench (4mm) | 1

032 T




